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Parts Breakdown HP2010N

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 251425-3 FLAT SCREW M6X22, NHP1310  1
 2 763047-290A N/A  1
 3 962151-6 RETAINING RING R-32, 9005B  1
 4 213301-9 DUST SEAL 20, 9217SPC  1
 5 152167-1 SPINDLE COMPLETE, HP2010N  1
 6 323679-3 CHANGE RING, HP2010N  1
 7 213458-6 O RING 34, DA301DW  1
 8 156740-9 GEAR HOUSING, HP2010N, T1  1
 8 159691-5 GEAR HOUSING, HP2010N  1
 9   253798-0   F. WASHER 13, HP2010N  1
 10 961052-5 RETAINING RING S-12, 9218PBL  1
 11 226038-9 GEAR 39-49, HP2010N  1
 12 210025-8 BALL BEARING 627LLB, 4324  1
 12   211026-9   B. BEARING 627LLB, N9514B  1
 13 226039-7 GEAR 9-19-41, HP2010N  1
 14 210025-8 BALL BEARING 627LLB, 4324  1
 14   211026-9   B. BEARING 627LLB, N9514B  1
 15 263002-9 RUBBER PIN 4, HR2400  2
 16 156741-7 GEAR HOUSING COVER, HP2010N  1
 17 152135-4 SHIFTER ROD, HP2010N  1
 18 231249-3 COMP. SPRING 5, HP2010N  1
 19 411475-2 CHANGE LEVER, HP2010N  1
 20 251429-5 SCREW M4, HP2010N, T1  1
 20 265029-5 SCREW M4, HP2010N  1
 21   211043-9   BALL BEARING 807LLB, HP2010N  1
 22 213002-9 DUST SEAL 8, 6013BR  1
 23 241815-8 FAN 62, HP2010N  1
 24 515141-4 ARMATURE, HP2010N  1
 25 911185-6 P.H. SCREW M4X55, 1923B  2
 26 410773-1 BAFFLE PLATE, HP2010N  1
 27 525141-6 FIELD, HP2010N  1
 28 681600-1 INS. WASHER, HR2410  1
 29 211028-5 B. BEARING 627LB, 6510LVR  1
 30 263002-9 RUBBER PIN 4, HR2400  1
 31 253192-6 F. WASHER 14, HR2400  1
 32 181437-1 CARBON BRUSH 107, HP2010N  1
 32 194977-0 CARBON BRUSH SET CB-107, HP2010N  1
 33   643605-9   BRUSH HOLDER, HP2010N  2
 34 150601-5 HANDLE COVER, HP2010N,T3  1
 34 158664-5 HANDLE COVER CPL., HP2010N  1
 35   911143-2   P.H. SCREW M4X22, 6211D  5
 36 911268-2 P.H. SCREW M5X45, HP2010N  4
 37 650207-4 SWITCH,HP2010N  1
 37   651277-6   SWITCH, HP2010N, NHP1030  1
 37 651277-6 SWITCH, HP2010N, NHP1030  1
 38   411900-3   SWITCH COVER, HP2010N  1
 39 911124-6 P.H. SCREW M4X14, 6402  2
 42 911133-5 P.H. SCREW M4X18, N9501B  2
 43 687002-9 STRAIN RELIEF, 9217SPC  1
 44 682502-4 CORD GUARD 8-85, HP2010N  1
 45 664064-4 CORD (2X18X8 SJ), HR2400  1
 46 159393-3 MOTOR HOUSING, HP2010N(T2)  1
 47 855101-7 NAME PLATE, HP2010N  1
 50 651470-2 SWITCH, HP2010N  1
 51 213105-9 O RING 11, HP2010N  1
 400 252635-5 NUT M8, 8401  1
 401 941202-8 F. WASHER 8, 5037NB  1
 402 321059-7 DEPTH ROD, HP2010N  1
 403 921472-5 HEX BOLT M8X50,8401  1
 404 924226-9 WING BOLT M5X20, 8401  1
 405 273627-1 GRIP, 8401  1
 406 763432-9 CHUCK KEY S13, NHP1310-T2  1
 407 182617-2 STEEL CARRYING CASE, HP2010N  1
 407 824608-4 PLASTIC TOOL CASE HP2010N  1
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 408   410102-8   KEY HOLDER, 6013BR  1
 500 122428-3 GRIP ASS'Y, 8401,HP2010N  1
 900 810231-1 N/A  1
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